LAPI LABORATOR]O PRMNZ[ONE INCENDI S.p.A.
Sede Primarin: 1-59100 PRATO - Via della Quercia, 11
Telefono +39 0574.575.320 - Telefax +39 0574.575.323

Sede Secondaria: 1-50041 CALENZANO (F1) -Via Perrarca, 48 MED annex A.1 item: A.1/3.19
e-mail: lapi@laboracoriolapi.ic Notification N°0987 Certificate N°0987/MED-B/633
web site: www.laboratorielapi.ic

MRA tutual Recognition Agreement on Marine Equipment EC-US

EC TYPE-EXAMINATION CERTIFICATE
( Module B)
Application Of:

Council Directive 96/98/EC of 20 December 1996 On Mannerl‘:'quipment (i MED ) as modr_f' ed .
and as amended by Directive 2014/93/EU of 18" July 2014

Certificate N° 0987/mED-B/633

This Certificate consists of 2 pages™ ==
This is to certify that the p_fbd uct T
LAVINA - LAVINA STRIPE
(Nom. Weight: 277 g/m’)

MED annex A.1 item: A.1/3.19

Product type:
DRAPERIES, CURTAINS AND OTHER SUSPENDED TEXT ILE MATERIALS AND FII.MS

Supplied by: :
KOBE INTERIOR DESIGN

Complies with the requirements in the following Regulations/Standards:

Annex B, Module B in the above Directive and as applicable: -—

« Reg.!-2/3, Reg. 11-2/9, Reg, X/3
» Reg. I1-2/3, Reg. 11-2/9, IMO Res. MSC 36 (63) - (1994 HSC Code) 7, IMO Res. MSC 97 {73) (zmm HSC Code) 7

= IMO Res. MSC 307 (88) (FTP Code 2010) ' i
Note: the present document is the renovation of the Module B (N* 304 lssued on 01/10/2010) effected on demand of the .
Supplier. The Supplier declared that the production process and the ‘composition have not changed.

This product has been assigned a U.S. Coast Guard Module B number N * 164; 111/EC0987/MED633 to note
type approval to Module B only as it pertains to obtaining US Coast Guard approval as allowed by the
“Agreement between the European Community for Marine Equipment” srgned February 27 2004

Further details of the product and conditions for certification are given overleaf

S e The Manufacturer is allowed to affix the Mark of conformity according to the Article 11 in the Council Directive 36/38/EC on
Marine Equipment and issue a Declaration of Conformity, only when the Madule D or E or F of Annex B in the same Directive is fully complie/dwuh.
1 L

Prato, 24/02/2016 The T, ical Director
PO ED
Dr Luca

This certificate is valid until 23/02/2021

This Certificate Is issued under the Authority of Ministero delle Infrastrutture e del Trasporti Comando Generale del Corpo delle
Capitanerie di Porto according to Decreto Ministeriale 26 October 2004 N* 825 and Decreta Ministeriale 1 February 2008 N* 98/2008.
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Product description:

MED annex A.1item: A.1/3,19

Notification N°0987

Appearance: brown fabric with a glossy side.

Technical characteristics:

Certificate N°0987/MED-B/633

Characteristic Value or description Measurement unit
Mass per unit area 277 +5% g/m’.
Thickness 0.5 mm
Colour and tone Brown (3Q7) N/A
No. of coats N/A Adimensional
Quantity and number of coats N/A g/m*
Jacquard Y :
Composition of weave Ordito / Weft: DTEX150/48/350S N/A
Trama / Warp: NE 16/2 :
Method of fire retardant treatment | Intrinsicin the fiber ' N/A
Composition 51% Trevira - 49% Polyester %

Note: LAPI 5.p.A. has renewed this Module B upon confirmation test effected on a sampling of the material
(Lab. ref. no. 238/16), production batch by the Sponsor: no. 030747503 c/o the factory of CHIER! {TO)

-Via Galatea, 14, on 9 February 2016.

Applications / Limitations of use

The material fulfils the requirements of IMO Res. MSC. 307(88) - (2010) FTP Code (2010) Annex 1, Part 7.

The compliance is valid:

e for the brown colour and lighter colours
e for an area weight of the fabric remaining inside the tolerance range of 5%

Moreover the compliance is valid provided that the above reported technical data, in particular the .
composition, remain the same as the sample submitted to test.

Type approval documentation

R

/‘.

Product

Test Report

JIssued by "’kﬁ}_ - Tap0 ;«;m

LAVINA - LAVINA STRIPE
(Nom. Weight: 277 g/m’)

-~

1310.41IM0120/10 - FTP Code 307 (88)
Ed. 2010 Annex 1 Part 7
Test for vertically supported textiles and films

LAPI

Laboratorio Prevenzione IncendiS.p.A. g

- Italy -
Notified Testing Body N* 0987
EN 17025 Accredited Laboratory

IMO Testing Laboratory SSE.1 / Circ. 1

End of Document
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